STEERING INSTALL

16.171819202122
101,102 1 \‘ 6 201202 2 5
\ i
\\ \ \\ / /
M 10 3 | )/\
f \\\ oIr—— z % \{*11

(@

—
0/ %
/ 301
12131415 89 7 4 ‘ R
\\\
NO. PART NO. QTY. DESCRIPTION NO. PARTNO. QTY. DESCRIPTION
1 6-593-990257 1 Lever Assembly 19 4-705-995329 2 Shim
Steering Incl. Items |20 7-951-210014 2 Washer Plate M12
101 - 102 21 7-661-211103 2 Nut M12
2 6-593-990286 1 Lever Assy Steering |22 7-440-000000 2 Grease Fitting
Incl. Items 201-202 101 6-593-990259 1 Lever
3 7-601-990135 1 Drag Link 700 crs 102 7-199-995000 1 Bushing
Incl. Items 301-302 201 6-593-990260 1 Lever
4 7-601-990137 1 Drag Link 859 crs 202 7-199-995000 1 Bushing
Incl. Items 301-302 |[301 9-601-990020 1 Ball Joint RH
5 7-601-990074 1 Drag Link 733 crs 302 9-601-990021 1 Ball Joint LH
: Incl. Items 301-302
6 7-601-990138 1 Drag Link 1670 crs
Incl. Items 301-302
7 7-033-995004 1 Drop Arm + See further breakdown in this group
8 7-951-240210 4 Spring Washer M16
9 7-136-241453 4 M1l6 x 35 Setscrew H¥ Serviced as an assembly only
10+ 6-490-990046 1 Steering Box Assy
11+ 7-810-990137 1 Drive Shaft
12 7-490-990035 1 Steering Bevel Box
13 7092305 2 Bolt M12 x 130 Long
14 7-951-210210 2 Spring Washer M12
15 7-661-210003 2 Nut M12
16 6-810-995005 2 Shaft
17 7-689-990103 2 Pin Retainer
18 7-126-211650 2 Bolt M1l2 x 45 Long 6-049-990475

Issue No. Ol




